



## Model List of Essential Medicines

### **Cetirizine** [General information](#)

Section

Antiallergics and medicines used in anaphylaxis

Indications

Therapeutic equivalent to [loratadine](#) for [Allergic or hypersensitivity conditions of unspecified type](#)

### **Dexamethasone** [General information](#)

Section

Antiallergics and medicines used in anaphylaxis

- Oral > Liquid: 0.5 mg per 5 mL (as sodium phosphate); 2 mg per 5 mL (as sodium phosphate)
- Parenteral > General injections > unspecified: 4 mg per mL in 1 mL ampoule dexamethasone phosphate (as sodium phosphate, equivalent to 3.3 mg/mL dexamethasone base)
- Oral > Solid > tablet: 0.5 mg (as dexamethasone base); 0.75 mg (as dexamethasone base); 1.5 mg (as dexamethasone base); 2 mg (as dexamethasone base); 4 mg (as dexamethasone base)

Indications

[Allergic or hypersensitivity conditions of unspecified type](#)

### **Epinephrine** [General information](#)

Section

Antiallergics and medicines used in anaphylaxis

- Parenteral > General injections > unspecified: 1 mg in 1 mL ampoule (as hydrochloride or hydrogen tartrate)

Indications

[Anaphylaxis](#)

### **Fexofenadine** [General information](#)

Section

Antiallergics and medicines used in anaphylaxis

Indications

Therapeutic equivalent to [loratadine](#) for [Allergic or hypersensitivity conditions of unspecified type](#)

### **Hydrocortisone** [General information](#)

Section

Antiallergics and medicines used in anaphylaxis

- Parenteral > General injections > unspecified: 100 mg in vial powder for injection (as sodium succinate)

Indications

[Anaphylaxis](#)

**Loratadine** [General information](#)

Section

Antiallergics and medicines used in anaphylaxis

- Oral > Liquid: 1 mg per mL
- Oral > Solid > tablet: 10 mg; 5 mg (chewable); 10 mg (chewable)

Indications

[Allergic or hypersensitivity conditions of unspecified type](#)



**Prednisolone** [General information](#)

Section

Antiallergics and medicines used in anaphylaxis

- Oral > Liquid: 5 mg per mL
- Oral > Solid: 5 mg; 25 mg

Indications

[Allergic or hypersensitivity conditions of unspecified type](#)



**Prednisone** [General information](#)

Section

Antiallergics and medicines used in anaphylaxis

Indications

Therapeutic equivalent to [prednisolone](#) for [Allergic or hypersensitivity conditions of unspecified type](#)